
FORM 160.69-RP2 (522)

JOHNSON CONTROLS44

TABLE 13 - YD COMPRESSOR COMPONENTS (J3/J4/J5)

ITEM DESCRIPTION
PART 

NUMBER
QUANTITY FIGURE

1 Screw, Set Hex Soc Cup Pt 021 00774 000  1 23
*2 Bearing, Hs Front Ha 81/90/104 064 48223 000  1 23
3 Screw, Cap Hex  3/8 -16unc 021 01483 000  3 25, 27

†4 Seal, O-Ring .301 Id X .064 028 12209 000  1 26
5 Support, Rotor W/Hsg Brg 364 50429 000  1 23

5a Rotor, Scroll 064 50428 000 1 23
5b Housing, Bearing 064 48225 000 1 23
6 PRV, Motor Actuator with Harness 375 49340 103 1 25

6a Motor, Actuator 025 29657 001 1 25
6b Harness, System Wiring 575 49340 201 1 25
†7 Seal, O-Ring 5/16 Id X 028 12513 000  2 23
*8 Bearing, High Speed Rear 064 48207 000  1 23
*9 Bearing, Low Speed Rear 064 47858 000  1 23

*10 Bearing, Low Speed Front 064 47857 000  1 23
*11 Bearing, Thrust High speed  029 20896 002  1 23
*13 Collar, Thrust High speed 064 47855 000  1 23
*14 Collar, Thrust Low speed 064 47856 000  1 23
15 Collar, Impeller Clamping 064 47853 000  1 23
17 Bearing, High Speed Revs Thrust 029 20895 002  1 23

†18 Seal, O-Ring 10-1/2 Id X 1/8 028 12226 000  1 23
20 Cover, PRV Shaft Control 064 48861 000  1 23, 28
21 Shaft, Contl Prerot Device 364 50631 000  1 23
23 Screw, Cap Hex  3/8 -16unc 021 18901 000  2 23, 28
25 Screw, Cap Flat Soc Hd 3/8 021 13856 000  2 23
26 Spacer 064 50611 000  1 25
27 Orifice, High Speed Oil Feed 064 49203 000  1 23
28 Dowel, Pin Str 064 24130 000  1 23
29 Washer, Plain 9/32 Id X 5/8 Od 021 05165 000  4 25
30 Valve, Stop Ang Vertical 022 10054 000  1 *
31 Connr, Flare Hydraulic 3/8 Od 023 09671 000  3 23, 26, 28
33 Lever, Internal 064 50498 000 1 23
34 Lever, Pre-Rot Vane External 064 50613 000  1 23
35 Lever, Prv Motor  064 50614 000  1 25
36 Link, Ext Prv & Mot Tk131 064 46880 000  2 25
37 Rod, Adj For PRV Device 064 09080 000  1 25
38 Valve, Stop Ang Vertical 022 09577 000  1 26
39 Transducer, Pressure 025 28678 006  1 26
40 Retainer, Brg S Stage Turbo 064 46886 000  3 23
41 Screw, Cap Hex  3/8 -16unc 021 01477 000  2 23
43 Connr, Flare Hydraulic 1/4 Od 023 09668 000  1 23
45 Washer, Plain 13/32 Id X 13/16 021 01274 000  2 23
50 Screw, Cap 12pt hd 5/16 021 12197 000  1 25

* Included in Bearing Kit	 † Included in O-Ring Kit

COMPRESSOR COMPONENTS


